
PAUL R. LEPAGE 	

GOVERNOR 	

STATE OF MAINE 


DEPARTMENT OF 


ENVIRONMENTAL PROTECTION 

PAUL MERCER 

COMMISSIONER 

September 19, 2016 

Mr. Howard Carter 
Director, City of Saco Water Resource Recovery Department 
300 Main St. 
Saco,ME.04072-1538 
hcarter@sacomaine.org Sent via electronic mail 

Delive,y co11jirmatio11 requested 

RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEOJOJ 117 

Maine Waste Discharge License (WDL) Application #W002599-6D-K-R 

Finalized MEPDES Permit 

Dear Mr. Carter: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license renewal and 
[...]
a. 	 On March 4, 2016, the Department of Environmental Protection (Department) accepted as 
complete for processing an application from the City of Saco (Saco) for renewal of 
combination Waste Discharge License (WDL) # W002599-6D-H-R / Maine Pollutant 
Discharge Elimination System (MEPDES) permit# MEO!Ol 117, which was issued by the 
Department on August 8, 2011 for a five-year term. The August 8, 2011 permit authorized 
the monthly average discharge of 4.2 million gallons per day (MGD) of secondary treated 
sanitary wastewater from a publicly owned treatment works (POTW) to the tidal portion of 
the Saco River, Class SC, in Saco, Maine. 

The 8/8/11 MEPDES permit also allowed Saco to discharge an unspecified quantity of 
primary treated municipal wastewater from a POTW and an unspecified quantity of 
untreated combined sanitary and storm water from four ( 4) combined sewer overflow 
(CSO) outfalls. Three CSO's discharge to the Saco River (two to Class SC waters and one 
to Class B water), and one CSO discharges to Bear Brook, Class B. 

2. 	 PERMIT SUMMARY 

a. 	 Terms and conditions 

This permitting action is different from the Angust 8, 2011 permit in that it: 

For Secondary Treated Wastewater (Outfall #OOlA) 

I. 	 Incorporates monitoring and reporting requirements for the interim mercury 
limitations established by the Department for this facility pursuant to Certain 
deposits and discharges prohibited, 38 M.R.S. § 420 and Waste discharge licenses, 
38 M.R.S. § 413 and Interim Ejjluent Limitations and Controls for the Discharge of 
Mercwy, 06-096 CMR 519 (last amended October 6, 2001); 

2. 	 Reduces the monitoring and reporting requirement for biochemical oxygen demand 
(BOD5) and total suspended solids (TSS) from 3/Week to 2/Week; 

3. 	 Amends the whole effluent toxicity (WET) screening monitoring period from 12 
months prior to permit expiration to 24 months prior to permit expiration; 

4. 	 Eliminates the monthly average limit for inorganic arsenic and reporting condition 
for total arsenic based on the results of facility testing; 

5. 	 Incorporates an Industrial Waste Survey (IWS) into Special Condition F. 
Limitations for Industrial Users; 

6. 	 Establishes a BOD5 and TSS maximum daily concentration reporting condition 
when a bypass of secondary treatment is active; 

i 

I 
i 
i 

I 

r 




MEOIOI I !7 Final FACT SHEET 
W002599-6D-K-R 

Page 3 of27 

2. PERMIT SUMMARY (cont'd) 

7. Reduces the monitoring and reporting requirement for pH from I/Day to 3/Week; 

For Primary Treated Wastewater (Outfall #OOIB) 

8. Eliminates BOD5 and TSS percent removal monitoring and reporting requirements; 

9. Establishes a reporting condition for minimum influent flow rate; and 

I0. Establishes daily maximum mass limits for BOD5 and TSS to comply with U.S. 
Environmental Protection Agency (USEPA) CSO Control Policy and Clean Water 
Act section 402(q)(l). 

b. History: The most recent relevant licensing and permitting actions include the following: 

June 25, 1996-The Department issued WDL #W002599-46-C-R for a five-year term. 

September 30, 1996-The USEPA issued a renewal of National Pollutant Discharge 
Elimination System (NPDES) permit #MEOIO 1117 for a five-year term. 

· May 23, 2000 - The Department administratively modified the 6/25/96 WDL to establish 
interim average and maximum concentration limits for mercury. 

JanUGIJ' 12, 2001-Thc State of Maine received authorization from the USEPA to 
administer the NPDES permitting program. From that date forward, the permitting program 
has been referred to as the MEPDES permit program and permit #MEOIOl l I 7 (same as the 
NPDES permit number) has been used as the primary reference number for the Saco 
facility. 

July 5, 2001- The Department issued combination MEPDES permit #MEOIOl l l 7/ 
WDL #W002599-5L-E-R for a five-year term. 

March 15, 2006 - The City submitted a toxicity reduction evaluation (TRE) for the sea 
urchin. The TRE was reviewed and approved by the Department. 

April JO, 2006-The Depmiment issued a modification of the 7/5/01 MEPDES permit by 
incorporating the testing requirement associated with the Department's rule, Chapter 530, 
Swface Water Toxics Control Program promulgated in October of calendar year 2005. 

August 14, 2006- The Department issued combination MEPDES permit #MEOIOI I I 7/ 
WDL #W002599-5L-F-R for a five-year term. 

August 8, 2011 - The Department issued combination MEPDES permit #MEO IO 1117 / 
WDL #W002599-6D-H-R for a five-year term. 



MEOIOl 117 Final FACT SHEET 
W002599-6D-K-R 

Page 4 of27 

2. 	 PERMIT SUMMARY (cont'd) 

September 11, 2013 - The Department issued a modification to the August 8, 2011 
MEPDES permit by eliminating the monthly average mass limit and monitoring 
requirement for inorganic arsenic and the monitoring and reporting requirement for total 
arsenic. 

March 3, 2016 - The permittee submitted a timely and complete General Application to the 
Department for renewal of the August 8, 2011 permit (including subsequent minor permit 
revisions and permit modifications). The application was accepted for processing on March 
4, 2016 and was assigned WDL #W002599-6D-K-R / MEPDES #MEOIOl l l 7. 

c. 	 Source Description: The facility located on Front Street in Saco treats domestic, industrial, 
and commercial wastewater. No significant industrial users ( contributing more than 10% 
of the volume of wastewater received by the treatment facility) are currently contributing to 
the waste stream, but there is one industry for which pretreatment ofwastewater is required 
and monitored by Saco (General Dynamics Armament and Technical Products-80,000 gpd 
of pretreated ground water and industrial process wastewater). 

The City maintains a combined sewage collection system with four CSO points (see 
Special Condition K of this permitting action). The City has on-site generators at the 
following pump stations: Bayview, Bear Brook, Brookside, Buxton Road, Camp Ellis, 
Cascade Brook, Hillview I, Industrial Park, Marshwood, Millbrook, Pine Ridge, Ross 
Ridge, Ryan Farms, Strawberry Fields, Wildwood and Windy Point. The City also has 
three portable generators at the remaining stations. The treatment facility has an on-site 
emergency generator as well. 

The previous WDL authorized the City to receive up to 7,000 gallons per day (gpd) of 
transported wastes. It is noted the facility receives and treats up to 100,000 gpd oflow 
strength wastewater from a drinking water bottling plant that is not, by definition, 
considered to be transported waste. The permittee submitted a Septage Management Plan 
with their 2016 application for permit renewal. 

A map showing the location of the facility and the receiving water is included as Fact Sheet 
Attachment A. 

d. 	 Wastewater Treatment: The Saco Wastewater Treatment Plant is a conventional activated 
sludge facility built in 1971 to treat an average daily flow of 1.57 MGD. The facility 
underwent major modifications in 1988 to increase the average daily flow to 4.2 MGD, 
capable of treating a peak flow of8.4 MGD. The treatment plant completed an upgrade in 
2006 which incorporated treatment of an additional 5.6 MGD of storm water. In 2009, a 
major upgrade was started which included building a new process building and garage. 
This upgrade allowed for more automation through the Supervisory Control and Data 
Acquisition (SCADA) system. 

~ 

I 
i 



ME0101117 Final FACT SHEET 
W002599°6D-K-R 

Page 5 of27 

2. PERMIT SUMMARY (cont'd) 

Wastewater entering the plant is primarily of a domestic and commercial origin with only a 
small percentage of the total flow being industrial. The plant is designed to treat an 
average BOD loading of7,006 pounds per day (lbs./day) and an average suspended solids 
(SS) loading of 5,605 lbs./day. Normal efficiency is expected to be in the range of 85% to 
90% removal of BOD and TSS. The plant has been designed to meet the discharge permit 
which requires a monthly average effluent BOD and TSS not to exceed a concentration of 
30 mg/I. 

The original collection system serviced the downtown areas of the city from Factory Island 
to the Maine Turnpike to Interstate 195. The collection system has been extended to 
include these major areas of the city; Windy Point, Camp Ellis, Bay View, Kinney Shores, 
Factory Island and Route One North. The entire collection system consists of interceptor 
and collection gravity sewers and 29 pump stations and force mains. 

The collection system transports the wastewater to the treatment plant; the flow enters a 
diversion structure that only allows 8 MGD to enter the treatment plant. All additional 
flow is diverted to the Grit King which removes grit, rags and debris. The Grit King pumps 
the grit, rags and debris back to the treatment plant headworks. The effluent of the Storm 
King flow receives chlorination and de-chlorination constituting primary treatment. The 
flow up to 8 MGD that enters the treatment plant flows by gravity into the headworks, 
which consist of a fine screen separator and a grit removal system. Total influent flow is 
measured with an ultrasonic flow sensor calibrated for use with a Parshall flume. The 
wastewater flow then enters a primary clarifier; the primary sludge is pumped into a sludge 
holding tank and the primary effluent enters an aeration splitter box. The flow is split 
between three aeration tanks, depending which aeration tanks are online. The aeration 
tanks are where the biological portion of the treatment process takes place. The first 
portion of the aeration tank is an anoxic zone, which allows for denitrification to occur. 
Following aeration the wastewater is settled in two secondary clarifiers. Sludge from both 
clarifiers are combined and returned to the aeration splitter box, wasted to the waste 
activated sludge holding tank. The thickened sludge is blended with the primary sludge 
and scum from all three clarifiers in a thickened sludge holding tank. The sludge is then 
pumped to a dewatering mechanism which dries the solids and then conveys to a can for 
final disposal. Chlorine solution is added to the final effluent prior to the chlorine contact 
tank. Sodium bisulfite is added in the de-chlorination chamber to remove any chlorine 
residual prior to final effluent discharge. 

See Attachment B of this Fact Sheet for a facility schematic. 



MEOIOI I !7 Final FACT SHEET 
W002599-6D-K-R 

Page 6 of27 

3. CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S. § 414-A, requires that the effiuent limitations prescribed for 
discharges, including, but not limited to, effiuent toxicity, require the application ofbest practicable 
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters 
attain the State water quality standards as described in Maine's Surface Water Classification 
System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. ·§ 420 and Department 
rule Swface Water Toxics Control Program, 06-096 CMR 530 ( effective March 21, 2012), require 
the regulation of toxic substances not to exceed levels set forth in Swface Water Quality Criteria 
for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that ensure safe levels for the 
discharge oftoxic pollutants such that existing and designated uses of surface waters are 
maintained and protected. 

4. RECEIVING WATER QUALITY STANDARDS 

Classification ofmajor river basins, 38 M.R.S. § 469(8)(E)(2) classifies the Saco River at the 
point of discharge for Outfalls #OOIA, #OOIB, and CSO's #003 and #006 (Tidal waters of the 
Saco River and its tidal tributaries lying westerly of longitude 70' -22'-54"W) as Class SC. 
Standards for classification ofj,-esh swface waters, 38 M.R.S. § 465-B(3) describes the 
standards for Class SC waters. 

38 M.R.S. § 467(12)(A)(l 1) classifies the Saco River at the point of discharge for CSO Outfall 
# 007 (Water St.) (from the Interstate 95 bridge to tidewater) as Class B. 

38 M.R.S. § 468(9) classifies Bear Brook (which flows into Goosefare Brook) at the point of 
discharge for CSO Outfall# 009 (Those waters draining directly or indirectly into tidal waters 
of York County, with the exception of the Saco River Basin, the Salmon Falls River Basin and 
the Mousam River Basin) as Class B. 38 M.R.S. § 465(3) describes the standards for Class B 
waters. 

5. RECEIVING WATER QUALITY CONDITIONS 

The State ofMaine 2012 Integrated Water Oualitv Monitoring andAssessment Report, 
prepared by the Department pursuant to Sections 303( d) and 305(b) of the Federal Water 
Pollution Control Act lists the ·following discharges as such: 

The Saco River mainstcm between the Little Ossippce River and tidewater (Class B) is listed 
as Category 2: Rivers and Streams Attaining Some Designated Uses - Insufficient Information 
for Other Uses (Assessment Unit ID ME0106000211_619R). The Saco River at Biddeford­
Saco (Class B) is listed as Category 4-A: Rivers and Streams with Impaired Use other than 
mercury, Total Maximum Daily Load (TMDL) Completed (Assessment Unit ID 
MEO 106000211 _ 619RO I) for bacteria (E. coli). 

Bear Brook at the point of the CSO discharge "Tributmy to Goosefare Brook" is listed under 
Category 4-A: Rivers and Streams with Impaired Use other than mercury, Total Maximum 
Daily Load (TMDL) Completed, for E.coli (Assessment Unit ID MEOI06000106_616R04). 

I 



MEO!Ol 117 Final FACT SHEET 
W002599-6D-K-R 

Page 7 of27 

5. RECEIVING \VATER QUALITY CONDITIONS (cont'd} 

The Saco River Estuary is listed under Categmy 4-A: Estuarine and Marine Waters with 
Impaired Use, TMDL Completed for elevated fecal levels. The TMDL was approved in 2009. 
The estuary is also listed under Category 5-A: Estuarine and Marine Waters Impaired by 
Pollutants Other Than Those Listed in 5-B Through 5-D (TMDL Required). The Impaired Use 
is listed as Marine Life Use Suppmi. 

The Maine Department ofMarine Resources (MEDMR) Pollution Area #10 (See Attachment 
D of this Fact Sheet) Saco River and Saco Bay (Biddeford, Saco, Old Orchard Beach) is 
currently closed to the hatvesting of shellfish. The MED MR closes or restricts areas based on 
ambient water quality data that indicate the area did not meet or marginally met the standards 
in the National Shellfish Sanitation Program. In addition, MED MR closes areas by default in 
the vicinity of outfall pipes associated with treated sanitary wastewater discharges in the event 
of a failure of the disinfection system. 

The City of Saco entered into a Memorandum of Understanding (MOU) with MED MR on July 
7, 2016 to establish a communication protocol in the event ofa treatment bypass. The MOU 
details the procedure for the immediate notification of a treatment bypass by the City so that 
MEDMR may appropriately assess impacts to shellfish harvesting areas. 

The Report lists all ofMaine's fresh waters as, "Category 4-A: Waters Impaired by 
Atmospheric Deposition ofMercury." Impairment in this context refers to a statewide fish 
consumption advismy due to elevated levels of mercury in some fish tissues. The Report 
states, "All freshwaters are listed in Category 4A (TMDL Completed) due to USEPA approval 
of a Regional Mercury TMDL." Maine has a fish consumption advismy for fish taken from all 
freshwaters due to mercury. Many fish from any given waters do not exceed the action level 
for mercury. However, because it is impossible for someone consuming a fish to know 
whether the mercury level exceeds the action level, the Maine Department of Health and 
Human Services decided to establish a statewide advisory for all freshwater fish that 
recommends limits on consumption. 

Maine has already instituted statewide programs for removal and reduction of mercury sources. 
Pursuant to 38 M.R.S. § 420(1-B)(B), "a facility is not in violation of the ambient criteria for 
mercury if the facility is in compliance with an interim discharge limit established by the 
Department pursuant to section 413 subsection 11." The Department has established interim 